Home > Spare Parts > Nissan Truck Model CK66BT

Nissan Truck Model CK66BT

Item Material No. Material Description Qty UoM
1 400282 BOLT - M10 x 25MM x 1.25P 111 PCS
2 400286 BOLT - M10 x 35MM x 1.25P 1,017 PCS
3 400291 BOLT - M10 x 50MM x 1.25P 42 PCS
4 400341 BOLT - M14 x 240MM x 1.25P 162 PCS
5 400384 BOLT - M16 x 50MM x 1.5P 57 PCS
6 402418 SEAL - OIL 17 x 35 x 7MM 16 PCS
7 403475 WASHER - COPPER M12 22 PCS
8 800279 BEARING - 01014-00534 4 PCS
9 800282 BEARING - 01014-10594 7 PCS
10 800283 BEARING - 01014-10604 4 PCS
11 800285 BEARING - 016650-2230 4 PCS
12 800332 BEARING - 12212-97286 MAIN 3 SET
13 800632 BEARING - 48031-99000 2 PCS
14 802172 BOLT - 08110-61610 4 PCS
15 802175 BOLT - 08120-8201A/0 4 PCS
16 802592 BRACKET - 54231-Z2012 SPRING (REAR L/H) 5 PCS
17 802595 BRACKET - 54234-Z2002 FRONT SPRING(REAR) 4 PCS
18 802613 BRACKET - 96329-Z2020 BACK MIRROR 4 PCS
19 802986 BULB - 26099-Z9004 / Z9006 8 PCS
20 803002 BULB - 4192 57 PCS
21 803282 BUSHING - 55523-90010 4 PCS
22 804182 CONNECTOR - 08712-14200-NG 1 PCS
23 804362 CONTROL - 33001-Z2007 UNIT 1 PCS
24 805119 ELBOW - 01610-21074 3 PCS
25 806158 GEAR - 159 x 38 x 25T SPUR 1 PCS
26 806570 HOSE - 1 1/2" x 170CM C/W FIT.P/N C4170 3 PCS
27 806951 HOSE - 46210-Z3060 2 PCS
28 807578 KIT - 14674-99006 PLATE 2 SET
29 807599 KIT - 21020-99028 / #R119 WATER PUMP 2 SET
30 807675 KIT - 45151-Z9025 REPAIR 1 SET
31 808868 PACKING - 134137-0100 3 PCS
32 808967 PACKING - 47513-Z9000 10 PCS
33 809192 PIN - 41313-90006 2 PCS
34 809193 PIN - 41313-90009 8 PCS
35 809486 PLATE - 38519-90000 THRUST 2 PCS
36 809974 REGULATOR - 6J10 BRUSH HOLDER 2 PCS
37 809998 REGULATOR - IVR-761 24V RRLFE 2 PCS
38 810036 RELAY - 26362-Z5002 1 PCS
39 810302 RESISTANCE - SPEED 5 PCS
40 810365 RETAINER - 43224-90000 SEAL 5 PCS
41 810408 RING - 029632-9030 1 PCS
42 810593 RING - 14519-99011 O 6 PCS
43 810611 RING - 16508-99003 O 5 PCS
44 810612 RING - 16789-9000 O RING TIMER 2 PCS
45 810613 RING - 16871Z-9000 O RING TIMER 6 PCS
46 810720 RING - 38334-90006 O 5 PCS
47 811059 ROLLER - 41314-90004 BRAKE 14 PCS
48 811334 SEAL - 014110-6440 (FOR CENTRE SHAFT) 2 PCS
49 811401 SEAL - 16560-Z3000 4 PCS
50 811403 SEAL - 168729-9011 TIMER 4 PCS
51 811629 SEAL - 95290-Z9166 OIL 4 PCS
52 811827 SHAFT - 37037-93116 16T SPLINE 1 PCS
53 811828 SHAFT - 37105-93302 18T SPLINE 2 PCS
54 811934 SHIM - 19342-90003 5 PCS
55 811996 SHIM - 48536-Z2002 2 PCS
56 812061 SLINGER - 21144-94003 10 PCS
57 812262 SPRING - 41021-90002 RETURN 9 PCS
58 812374 SPRING - 95246-Z0005 3 PCS
59 812847 STRIKER - 80575-Z0000 SHIM 11 PCS
60 813704 TUBE - 45483-Z2017 AIR 5 PCS
61 813831 VALVE - 16527-99002 VACUATOR 2 PCS
62 813864 VALVE - 44510-1190 CHECK 5 PCS
63 813871 VALVE - 47514-Z9002 1 PCS
64 813872 VALVE - 47519-Z9000 10 PCS
65 814189 VALVE ASSY - 48080-Z9002 1 SET
66 814217 WASHER - 01311-01014 7 PCS
67 814305 WASHER - 40581-90021 2 PCS
68 814499 WIRE ASSY - 18190-Z2114 1 PCS
69 814515 YOKE - 37105-93302B BALL 1 PCS
70 814522 YOKE - 48077-99000 1 PCS

 

No.1-9, Pusat Suria Permata,
Lorong Upper Lanang 10A,
96000 Sibu, Sarawak, Malaysia.
T. - 255
F. +6084-213 855
inquiry@jayatiasa.net